T PRODUCT TESTING SERVICE

100 Clemson Research Blvd. - Anderson, SC 29625 - Tel (864 646-TILE * Fax (864) 646-2821

TCNA TEST REPORT NUMBER: TCNA-424-12 PAGE: 1 OF 1

TEST REQUESTED BY: E-Stone
Attn: Livio Magni
8041 Haywood Taylor Blvd.
Sebring, FL. 33870

TEST SUBJECT MATERIAL: Identified by client as: Karma 952 1.5x 3

TEST DATE: 8/22/12-9/19/12

TEST PROCEDURE: ANSI A137.2 Section 7.7: “Test Method for Evaluating -
Shear Bond Strength of Glass Tile”
-Eight specimens were adhered to 2 x 7 x 15-%-inch
concrete blocks according to A137.2 section 7.7.
-TCNA thin-set testing mortar was used to bond the tiles to
the block. Mapei Kerapoxy was used to grout the tiles.
-Four shear specimens were allowed to cure for 28 days at
room temperature and four shear specimens were allowed
to cure for 21 days at room temperature and were then
submerged in water for 7 days.
-All specimens were loaded in shear at a rate of 200

psi/min.
TEST RESULTS:
21 day dry,
28 day dry Failure 7 day submerged Failure
shear strength (psi) Mode shear strength (psi) Mode
Specimen 1 186 psi Cohesive 90 psi Cohesive
within thin-set within thin-set
Specimen 2 167 psi o S 66 psi - e
Specimen 3 152 psi “ = 162 psi R 7
Specimen 4 147 psi “ 7 121 psi D o
Average 163 psi 110 psi

[The ANSI A137.2 Specification for Glass Tile states that the average shear bond strength shall be

150 psi or greater after 28 day dry curing and 100 psi or greater after 21 day dry and 7 day submerged
curing. |
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Date

telyn Simpso
Laboratory Manager
Testing Services: testing@tileusa.com Literature Orders: literature@tileusa.com Web Site: www.tileusa.com

This report is confidential and has been prepared for the exclusive use of the client. It is not an endorsement, approval, certification,
or criticism of any product by TCNA. This report shall not be published in any form without prior written consent of TCNA.




T PRODUCT TESTING SERVICE

100 Clemson Research Blvd. © Anderson, SC 29625 - Tel (864) 646-TILE - Fax (864 646-2821

TCNA TEST REPORT NUMBER: TCNA-424-12 PAGE: 1 OF 1

TEST REQUESTED BY: E-Stone
Attn: Livio Magni
8041 Haywood Taylor Blvd.
Sebring, FL 33870

TEST SUBJECT MATERIAL:  Identified by client as: Karma 952 1.5x 3

TEST DATE: 8/27/12-8/28/12
TEST PROCEDURE: ANSI A137.2 Section 7.9: “Test Method for

Determining Thermal Shock Resistance of Glass Tile”
-Five whole tiles were subjected to ten cycles of thermal
shock per section 8.2 (immersion test) of ASTM C484
except the high end temperature was set to 160+£9°F per
ANSI A137.2 section 7.9.

-The tiles were inspected for failure using a solution of
methylene blue prior to cycle one and immediately
following cycle ten.

TEST RESULTS:
Observations
Specimen 1 None
Specimen 2 None
Specimen 3 None
Specimen 4 None
Specimen 5 None

[The ANSI A137.2 Specification for Glass Tile states: “the
tile shall show no evidence of degradation, chipping, or
cracking.”]

M Ol(z.él\?._

Katelyn Simpson ! Date
Laboratory Manager

Testing Services: testing@tileusa.com Literature Orders: literature@tileusa.com Web Site: www tileusa.com

This report is confidential and has been prepared for the exclusive use of the client. It is not an endorsement, approval, certification,
or criticism of any product by TCNA. This report shall not be published in any form without prior written consent of TCNA.




T T PRODUCT TESTING SERVICE

100 Clemson Research Blvd. - Anderson, SC 29625 - Tel (864) 646-TILE - Fax (864) 646-2821

TCNA TEST REPORT NUMBER: TCNA-424-12 PAGE: 1 OF 1

TEST REQUESTED BY: E-Stone
Attn: Livio Magni
8041 Haywood Taylor Blvd.
Sebring, FL. 33870

TEST SUBJECT MATERIAL: Identified by client as: Karma 952 1.5x 3
TEST DATE: 8/28/12

TEST PROCEDURE: ASTM C648: “Standard Test Method for Breaking
Strength of Ceramic Tile”
-Ten whole glass tiles were tested.
-The tiles were loaded at a rate of 1000 pounds per minute.
-A ball bearing triangular support was used to hold the tiles
during loading.
-Testing was performed on an Instron Universal Tester, model
#3385-H

TEST RESULTS: The average breaking strength of ten (10) tiles was: 649 Ibf.

The individual results of breaking strength are as follows:
Specimen 1: 625 Ibf
Specimen 2: 679 Ibf
Specimen 3: 729 Ibf
Specimen 4: 557 Ibf
Specimen 5: 549 Ibf
Specimen 6: 886 Ibf
Specimen 7: 5355 Ibf
Specimen 8: 750 Ibf
Specimen 9: 695 Ibf
Specimen 10: 467 Ibf

[The ANST A137.2 Specification for Glass Tile states that the
average breaking strength shall be 250 Ibf or greater for fused
or low temperature mosaic glass tile or 350 Ibf or greater for
cast mosaic glass tile.]

Jgaﬂﬁ._qumﬁ? Al2sl\2
atelyn Simps Date

Laboratory Manager

Testing Services: testing@tileusa.com Literature Orders: literature@tileusa.com Web Site: www.tileusa.com
This report is confidential and has been prepared for the exclusive use of the client. It is not an endorsement, approval, certification,
or criticism of any product by TCNA. This report shall not be published in any form without prior written consent of TCNA.




CENTRO
CERAMICO Bologna,  09/04/03

GENTRQ DI BICERCA E SPERIMENTAZIONE
PER LINDUSTRIA CERAMICA

SEDE
Via Martelii, 26 - 40138 Bologna Spett.le
Tel. (051) 534012:}13)(‘ (051) 530085 TREND GROUP S.p.A.
CERTIL.CER. V.le dell'Industria, 42
LABORATORIO DI ZONA 36100 VICENZA

Via Valle d'Aosia,l - 41049 Sassuoclo
Tel. & Fax. (0536) 802154

Part. IVA 0084778-0375

TEST LABORATORY
TEST REPORT N° 490/03

concerning mosaic

(translation of test report Nr. 489/03 of 09/04/03)

TREND GROUP S.p.A.
Requested by: V.le dell'Industria, 42
36100 VICENZA

On (date): 17/02/03

For the sample marked:
“KA-RMA" .

The results reported relate only to the samples tested.
No responsibility is taken for the accuracy of the sampling unless it is done under
our own supervision.

The reproduction of this test report is only authorized in the form of a complete
photographic facsimile. Our written approval is necessary for any partial
reproduction.

This test report consists of 4 pages this cover included.

Consorzio Lriversitano per la gestions del Laboratorlo aulorizzals ad elfertuara |l Laboratlono iscrtio nell'albo det «Laboratar Estamt Pubblich Mambre ASTM
«~Centro di ricerca @ spermentazione per sarvizio o rilevamento dellinguinsments & Privati Altarmarite QLtalitiealis .

ndustia caramicae. atrnaslerica.

0.P.R. 10-4-1978 n. BOG Dicreto MINISTERD SAMITA 10-8-1674 Decrato MINISTERD RICERCA SCIENTHICA 6-6-1983 American Sociely lor
(G.U. 20121978 n. 353} (G 14-8-1974 n. 240} (.U 6-7-1983 n. 183} Testing and Malarals

CERLABS EUROPEAN NETWORK OF NATIONAL CERAMIC LABORATORIES - ITALIAN MEMBER



CENTRO CERAMICCO - BOLOGNA

Test Report N° 490/03 Date 09/04/03 Page

2 of 4

DESCRIPTION OF THE SAMPLE:

cm, marked "KARMA".

Sheets 32,8 x 32,8 cm of glass mosaic 2,0 %x 2,0 x 0,3

MANUFACTURER. TREND GROUP S.p.A.

SAMPLING DETAILS:
-Where: 00—
-Date: 00 e
- By whom: CUSTOMER
- How (methods):  --—----—

DATE OF RECEIVAL IN LABORATORY: 19/02/03

TEST PERFORMED:

Date of
starting

Date of
ending

88 (99) porosity, and apparent specific gravity of fired
whiteware products.

(X} ASTM C 373/ Water absorption, bulk density, apparent |03/03/03| [17/03/03]




CENTRO CERAMICCO - BOLOGNA

Test Report N° 490/03 Date 09/04/03 Page 3 of 4

ASTM C 373/88 (99) - Water absorption, bulk density, apparent
porosity, and apparent specific gravity of fired whiteware products.

RESULTS:

- APPARENT POROSITY

Apparent porosity (%) of each test specimen:

Test specimen 1 2 3 4 5
P 0,6 0,6 0,8 1,1 1,3
P average (%): 0,9
- WATER ABSORPTION

Water absorption (%) of each test specimen:

Test specimen 1 2 3 4 5
A 0,4 0,4 0,4 0,5 0,6
Average water absorption (%): 0,5

- APPARENT SPECIFIC GRAVITY

Apparent specific gravity (g/cm3) of each test specimen:

Test specimen 1 2 3 4 5

T 2,6 2,6 2,6 2,6 2,5

T average (g/cm3): 2,6




CENTRO CERAMICO - BOLOGNA

Test Report N° 490/03 Date 09/04/03

Page

4 of 4

- BULK DENSITY

Bulk density (g/cm3} of each test specimen:

Test specimen 1 2 3 4 5
B 2,5 2,5 2,5 2,5 2,5
B average (g/cm3): 2,5

o's







CENTRO
CERAMICO

CENTRO Di RICERCA E SPERIMENTAZIONE
PER L'INDUSTRIA CERAMICA
SEDE

Via Martelli, 26 - 40138 Bologna
Tel. (051) 534015 - Fax. (051) 530085

LFFICIO DI ZONA
Via Valled'Aosta,1 - 41049 Sassuolo
Tel. (0536) 802154

Pari. IVA 0094778-0375

Bologna,  09/04/03

Spett. le

Trend Group S.p.A.
V.e dell'Industria, 42
36100 VICENZA

TEST LABORATORY

TEST REPORT N° 477/03

concerning mosaic

(traslation of test report Nr. 475/03 of 09/04/03)

Trend Group S.p.A.
Requested by: V.le dell'Industria,
36100 VICENZA

42

On (date): 17/02/03

For the sample marked:

The results reported relate only to the samples tested.

No responsability is taken for the accuracy of the sampling unless it is done under

our supervision.

The reproduction of this test report is only authorized in the form of a complete

photographic facsimile. Our writien approval is necessary for any partial

reproduction.

This iest report consists of 3 pages this cover included.

=} Q. Consorzio unlversilano per & gesilone dat Laberatorio autorizzato ad efletuars H Labsraterio leeritto nelfalbo dei «Laboratod Eslemi Pubtilic Mernbro ASTM

_g' b T «Centre o ricerca @ sperimentazione par sanvizip di rijigvemanto dallinpuinamento 2 Privatl Altamants Qualificatie.

@ ] g Findustria ceranmican atmosferica.

=X 2 & D.PF.10-4-1978 0. BOG Decrato MINISTERO SANITA 10-8-1974 Decrale MINMISTERQ RICERCA SCIENTIFICA 6-6-1883 Amertcan Soclety for
iy uﬂ“‘t (G 20-12-1978 n 353) (G U 14819740 240) (G 6-7-1983n. 183) Tasting and Matertals.

CERLABS EUROPEAN NETWORK OF NATIONAL CERAMIC LABORATORIES - ITALIAN MEMBER




CENTRO CERAMICO - BOLOGNA

Test report N. 477703 Date 09/04/03 Page 2 of 3

DESCRIPTION OF THE SAMPLE:
Sheets 32,8 x 32,8 cm of glass mosaic 2,0 x 2,0 x 0,3
cm, marked "KARMA".

MANUFACTURER. TREND GROUP S.p.A.
SAMPLING DETAILS:

- Where:  eeemo-
-Datee. -
- By whom; CUSTOMER
- How (methods):  --——=w=-
DATE OF RECEIVAL IN LABORATORY: 19/02/03

TESTS PERFORMED:

Date of Date of
starting ending
@ASTM C 424/93 (99) Crazing resistance |20/03/03] |25/03/03]




CENTRO CERAMICO - BOLOGNA

Test report N. 477/03 Date DS /04/03 Page 3 0of 3

ASTM C 424/93 (99) - Crazing resistance

Dye solution: Methylene blue 10 g/l

Time for steam release {min) : 10 min

Steam pressure (KPa) | Nr, of test specimens |  Nr. of damaged test
specimens

345 20 0

689 20 0







CENTRO
CERAMICO

CENTRO Dt RICERCA E SPERIMENTAZIONE
PER LINDUSTRIA CERAMICA

SEDE

Via Marteli, 26 - 40138 Bologna
Tel. (051) 534015 - Fax. {051} 530085

CERTI.CER.
LABORATORIO DI ZONA
Via Valle d'Ansta, 1 - 41049 Sassuolo
Tel. e Fax. (0536) 802154

Part. VA 0094778-0375

Bologna,  24/04/03

Spett. le

Trend Group S.p.A.
V.1le dell'Industria, 42
36100 VICENZA

TEST LABORATORY

TEST REPORT N° 488/03

concerning mosaic

(traslation of test report Nr. 487/03 of 24/04/03

Trend Group S.p.A.
Requested by: V.le dell'Industria,
36100 VICENZA

42

On (date); 17/02/03

For the sample marked:

The results reported relate only 1o the samples tested.
No responsibility is taken for the accuracy of the sampling unless it is done under

Our own supervision.

The reproduction of this test report is only authorized in the form of a complete

photographic faesimile.

reproduction,

Qur written approval

is necessary for any partial

This test report consists of 3 pages this cover included.

Consorzio universitario per la gestiong del
~Cenlro di ricerca & sparimantazione par
lrdusida ceramicas -

PR, 10-4-1978 n 806

(Gl 20-12-1978 n. 353)

Laboraterio avlorizzate ad effetiuare il
sarvizio i fevamanta dellinguinarments
abmostanco

Decralo MINISTERO SANITA 10-8-1974
(G 14-8-1974 n. 240)

Laberignio iscritio neltalbe dei «Laboralan Estamt Pubbiici Mambro ASTM
& Privatt Alamenta Qualificatis.

Decrelo MINISTERO RICERCA SCIENTIFICA 6-6-1983 Amerlcan Sociely lor
{5 6-7-1083 n. 183) Testing and Malenals

CERLABS EUROPEAN NETWORK OF NATIONAL CERAMIC LABORATORIES - ITALIAN MEMBER




CENTRO CERAMICO - BOLOGNA

Test Report N° 488/03 Date 24/04/03 Page 2 of 3

DESCRIPTION OF THE SAMPLE:
Sheets 32,8 x 32,8 cm of glass mosaic 2,0 x 2,0 x 0,3
cm, marked "KARMA".

MANUFACTURER: TREND GROUP S.p.A.

SAMPLING DETAILS:
-Where: 00 eeee———-
-Pate: 000000 e
- By whom: CUSTOMER
- How (methods):  ~——--~-~

DATE OF RECEIVAL IN LABORATORY: 19/02/03

TESTS PERFORMED:

Date of Date of
starting ending

[x] ASTM C 484- Determination of resistance to thermal shocks of [30/06/99| |08/07/99]
99 glaz ceramic tile




CENTRO CERAMICO - BOLOGNA

Test Report N° 488/03 Date 24/04/03 Page 3 of 3

ASTM C 484-99- Determination of resistance to thermal shocks of glaz
ceramic _tile

The test was performed by making ten alternate cycles between 15°C and 145°C
according to the test method ASTM C 484-99

RESULTS:
Number of test specimens: 50
Number of test specimens with visible defects: 0

Description of defects :

4







CENTRO
CERAMICO

CENTRO D1 RiICERCA E SPERIMENTAZIONE
PER L'INDUSTRIA CERAMICA

SEDE

Via Marteli, 26 - 40138 Bologna
Tel. (051) 534015 - Fax. {051) 530085

CERTI.CER.
LABORATORIO DI ZONA
Via Vzalle D'Aosta, 1
41049 Sassuolo
Tel. e Fax. {0536) 802154

Part. IVA 0094778-0375

Bologna,  09/04/03

Spett.le

TREND GROUP S.p.A.
V.le dell'Industria, 42
36100 VICENZA

TEST LABORATORY

TEST REPORT N° 484/03

concerning mosaic

{translation of test report Nr. 478/03 of 09/04/03)

TREND GROUFP S.p.A.
Requested by: V.le dell’Industria,
36100 VICENZA

42

On (date): 17/02/03

I'KARMAII .

For the sample marked:

The results reported relate only to the samples tested.
No responsibility is taken for the accuracy of the sampling unless it is done under

our own supervision.

The reproduction of this test report is only authorized in the form of a complete

photographic facsimile.

reproduction.

Our written approval

is necessary for any partial

This test report consists of 3 pages this cover included.

Congorzlo universitarfo per la gestione dal

Laboratotio autorizzalo ad affattuare il

Laberatare iscritto nell'albo dei ~Laboratori Esterni Fubbllci Membro ASTM

L] Q
g i y & ~Centie 4 Hoarca & spenmentaziona par sarvizio o rilevamants dellinguinzmento & Privali Altarnents Cualilleativ
@ 3 2 Iindustria ceramican. atmoslerico
?p ;) 2 D.PA. 341978 n 806 Decreto MINISTERQ SANITA 10-8-1974 Decreto MINISTERQ RICERCA SCIENTIFICA 6-8-1983 Arnarican Soctely for
‘3‘0 4 (GU 20-129978 n 353 (G 14-2-1074 n. 240} [GL. 871983 n. 183) Tasling and Materals.
(7150

CERLABS EUROPEAN NETWORK OF NATIONAL CERAMIC LABORATORIES - ITALIAN MEMBER



CENTRO CERAMICO - BOLOGNA

Test Report N° 484/03 Date 09/04/03 Page 2 di 3

DESCRIPTION OF THE SAMPIL.E:
Sheets 32,8 x 32,8 cm of glass mosaic 2,0 x 2,0 x 0,3
cm, marked "KARMA".

MANUFACTURER: TREND GROUP S.p.A.

SAMPLING DETAILS:
-Where: =000
-Date: === ——eem———
- By whom: CUSTOMER
- How {methods):  ~-----—-

DATE OF RECEIVAL IN LABORATCRY: 19/02/03

TESTS PERFORMED:

Date of Date of
starting ending

(x] DIN 51094 Resistance of the colours to the light |03/08/03] [31/03/03]




CENTRO CERAMICO - BOLOGNA

Test Report N° 484/03 Date N9/04/03 Page

3 di 3

DIN 51094 - Resistance of the colours to the light

After the test the proper surface did not show any colour variation,

3
Prof. Carl arh %\
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Test Specimen
Source
Date Received
03/25/2005

misrmations
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Messrs TREND GROUP S.p.A.

Time of test execution
Standard DIN 51130 "

i
i

end;

" Determination of the anti-slip characteristics -

Test detail / method description / test procedure
misrepresentation of the results or their implications.
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The report relates only to the sample(s) tested. This report must not be reproduced in part
without the written permission of Sassuolo Lab. nor used in any way as to lead to
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Confidential Test Report N. 0574/2005 /1 Page 2 of 2 Date 03/29/2005
REND GROUP S.p.A.

Lest specimen

Floor test: determination of the anti-slip characteristics:

Work areas with high slipping risk.
Procedure for the stamping test inclined plane
(STANDARD DIN 511 30)

The test regards the working areas with a high slipping risk: the procedure foresees that a person

taking part in the test walks on a an 1nclined plane, which is floored with the tested material
and greased an oil whose viscosity is SAE 10 W 30.

During the execution of the test it Is determined if the tested material may be properly laid down
In specific work environments.

plane and causes the classification of the tested material in one of five groups used to determipe
the sliding resistance. |

Inclination angle of the inclined plane: 11,0 °

Classification: R 10

Table with the ratio of the group classification
and of the inclination degree

Classification Inclination angle
n.c. (not classifiable) lower than 6°

R 9 from 6° to 10°
R 10 over 10° to 19°
R 11 over 19° t0 27°
R 12 over 27° to 35°

R 13 over 35°
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CENTRO
CERA ].V[[CO Bologna,  09/04/03

CENTRO Di RICERCA E SPERIMENTAZIONE
PER L'INDUSTRIA CERAMICA

SEDE
Via Martelli, 26 - 40138 Bologna Spett.le
&EA.II:_{C')I:.CER.ONA V.le dell'lndustria, 42
LAB 1o D Z
Via Valle D'Aosta, 1 36100 VICENZA

41049 Sassuoio
Tel. e Fax. {0536) 802154

Part. IVA 0094778-0375

TEST LABORATORY
TEST REPORT N° 479/03

concerning mosaic

{translation of test report Nr, 473/03 of 09/04/03)

TREND GROUP S.p.A.
Requested by: V.le dell'Industria, 42
36100 VICENZA

On (date): 17/02/03

For the sample marked:
I!KARMAI? .

The results reported relate only to the samples tested.

No responsibility is taken for the accuracy of the sampling unless it is done under
our own supervision.

The reproduction of this test report is only authorized in the form of a complete
photographic facsimile. Our written approval Is necessary for any partial
reproduction.

This test report consists of 4 pages this cover included.

Consorzio Lmivarsitarle per la gestions det Laboralaria awmorizzalo ad sfletiuare il Laborataro iscritta nelfalbo del «Laborator Estemt Pubblict Meombro ASTM
«Cantro di rficerca & sparlmenlazione par sandzin di rilevarmante dalfinguinamanta e Privati ltamenla Gualiicati»

I'indusiria cararmicas atmosterice

DPA. 10-4-1978 0 806 Decreto MINESTERC SANITA 10-8-1974 Decreto MIKESTERO RICERCA SCIENTIFICA G-6-1983 American Society iar
{G.U. 20-12-1978 n. 353) (GU 14-9-1974n.240) (3.4 6-7-1983 n. 183} Testing and Matsrials.

CERLABS EUROPEAN NETWORK OF NATIONAL CERAMIC LABORATORIES - ITALIAN MEMBER



CENTRO CERAMICO - BOLOGNA

Test Report N° 479/03 Date 09/04/03 Page 2 of 4

DESCRIPTION OF THE SAMPLE:
Sheets 32,8 x 32,8 cm of glass mosaic 2,0 x 2,0 x 0,3
cm, marked "KARMA™.

MANUFACTURER: TREND GROUP S.p.A.
SAMPLING DETAILS:

-Where: 00 0—---e-e-
-Date: 0 -
- By whom: CUSTOMER
- How {methods):  -w-=-==--
DATE OF RECEIVAL IN LABORATORY: 19/02/03
TEST PERFORMED:
Dale of Date of
starting ending
[x] 1SO 10545 - 3 Determination of water absorption, apparent 03/03/03] [17/03/03]
porosity, apparent relative density and bulk
density




CENTRO CERAMICO - BOLOGNA

Test Report N° 479/03 Date 09/04/03 Page 3 of 4

ISO 10545-3 - Determination_of water absorption, apparent porosity, apparent
relative density and bulk density

6.1 - BOILING METHOD

Water absorption (%) of each test specimen:

Test specimen 1 2 3 4 5
E(b) 0,3 0,3 0,4 0,5 0,7
E(b) Average (%): 04

6.1 - VACUUM METHOD

Water absorption (%) of each test specimen:

Test specimen 1 2 3 4 5

E(v) 02 { 02 | 03 | 04 | 06

E(v) Average {%): L 0,3

6.2 - APPARENT POROSITY

Apparent porosity (%) of each test specimen:

Test specimen 1 2 3 4 5

P 0,6 0,6 0,8 1,1 1,3

P average (%) 0,9




CENTRO CERAMICO - BOLOGNA

Test Report N° 479/03 Date 09/04/03

Page

4 of 4

6.3 - APPARENT RELATIVE DENSITY

Apparent relative density (g/cm3) of each test specimen:

Test specimen 1 2 3 4 5
T 2,6 2,5 2,6 2,5 2,9
T average (g/cms3): 2,5

6.4 - BULK DENSITY

Bulk density {g/cm3) of each test specimen:

Test specimen 1 2 3 4 5
B 2,5 2,5 2,5 2,9 2,5
B average (g/cm3). 2,5

S







CENTRO
CERAMICO Bologna,  24/04/03

CENTRO DI RICERCA E SPERIMENTAZIONE
PER L'INDUSTRIA CERAMICA

SEDE
Via Marteili, 26 - 40138 Bologna Spett. le
Tel. (051) 534015;F_ax. (051} 530085 Trend Group G p A
CERTI.CER. V.le dell'Industria, 42
LABODRATORIO DI ZONA
Via Don Minzoni, 61 (Quartiere Ancora} 36100 VICENZA

41049 Sassuolo
Tel. e Fax. (0536) 802154

Part. IVA 0094778-0375

TEST LABORATORY
TEST REPORT N° 480/03

concerning mosaic

{traslation of test report Nr. 474/03 of 24/04/03

Trend Group S.p.A.
Requested by: V.le dell'Industria, 42
36100 VICENZA

On (date): 17/02/03

For the sample marked:

The resulis reported relate only to the samples tested.

No responsihility is taken for the accuracy of the sampling unless it is done under
our own supervision.

The reproduction of this test report is only authorized in the form of a complete

photographic facsimile. Our written approval is necessary for any partial
reproduction.

This test report consists of 3 pages this cover included.

) ) Consorzio Universilano per fa gestione del Leboratorio autonzzato ad etietiuare il Laboralodio Bscritle nellalbo del «Laboraton Estemi Pubbich Marnbre ASTM

g © «Cenlro i ncarca e spedmentazlone per sanzlo dt flevamento deflinguinameanio & Privati Attamente Qualificatin.

@ 3 = Findustria cararmicar almostarico i

% -F D.P.A. 10-4-1976 1. B06 Decrete MINISTERD SAMNITA 10-8-1574 Decrato MINISTERD RICERCGA SCIENTIFICA 6-6-1983 American Socisly for
o u !\qﬁ' (G.YU. 20-12-1878 n 35 (G 14-9-1974 n 240} {G V. §-7-1983 n 183} Testing and Malerals

CERLABS EUROPEAN NETWORK OF NATIONAL CERAMIC LABORATORIES - ITALIAN MEMBER




CENTRO CERAMICO - BOLOGNA

Test Report N° 480/03 Date 24/04/03 Page 2 of 3

DESCRIPTION OF THE SAMPLE:
Sheets 32,8 x 32,8 cm of glass mosgaic 2,0 x 2,08 x 0,3
cm, marked "KARMA".,

MANUFACTURER: TREND GROUP S.p.A.
SAMPLING DETAILS:

-Where: =00 0————wwn-

-Date:. 0 e

- By whom: CUSTOMER

- How (methods):  ----—-—--

DATE OF RECEIVAL IN LABORATORY: 19/02/03

TESTS PERFORMED:

Date of Date of

starting ending

[X] UNI EN ISO Determination of resistance to thermal shock |20/03/63] |16/04/03]
10545 - 9




CENTRO CERAMICO - BOLOGNA

Test Report N° 480/03 Date 24/04/03 Page J of 3

UN] EN I1SO 10545 - 9 - Determination_of resistance to thermal shock

Water absorption (according to ISO 10545 - 3 ): 0,4

Type of test performed: testing with immersion @
testing without immersion [ ]

Number of test specimens with visible defects: 0

Description of the visible defect:

T e







CENTRO
CERAMICO Bologna, ~ 09/04/03

CENTRO DI RICERCA E SPERIMENTAZIONE
PER LINDUSTRIA CERAMICA

SEDE
Via Martelli, 26 - 40138 Bologna Spett.le
Teal. (051) 53401 _5-_Fax. {051) 530085 TREND GROUP Sp-A.
CERTI.CER. V.le dell'Industria, 42
LABORATORIO DI ZONA 36100 VICENZA

Via Valle D'Aosta, 1
41049 Sassuolo
Tel. & Fax, {0538} 802154

Parl. IVA 0094778-0375

TEST LABORATORY
TEST REPORT N° 483/03

concerning mosaic

(traslation of test report Nr. 481/03 of 09/04/03)

TREND GROUP S.p.A.
Requested by: V.le dell'Industria, 42
36100 VICENZA

On {date): 17/02/03

For the sample marked:

The resuits reported relate only to the samples tested.

No responsibility is taken for the accuracy of the sampling uniess it is done under
our own supervision.

The reproduction of this test report is only authorized in the form of a complete
photographic fac¢simile. Qur written approval is necessary for any partial
reproduction.

This 1est report consisis of 3 pages this cover included.

Consorzio universilario per la gestione del Laboratorio autorizzale ad effstiuare il Leboratodio istritto nelfalbio dei «Labomten Estemi Pubblici Membre ASTM
«Cantro di ricerca & sparimentazione per sanvizio di rilevamenta dellinguinamento & Privali Aftamanie Qualificalins.

lindustria cerarmcar . atmostenn

D.P.R. 10-4-1878 n. 806 Decretn MINISTERC SANITA 10-8-1674 Decrsto MINISTERO RICERCA SCIENTIFICA 6-6-1063 Amesican Sotiety for
{GU 20-12-1478 n. 353) {G.U. 14-9-1874 n. 2400 ({G.U E-7-1983n 183) Tesling and Materals.

CERLABS EUROPEAN NETWORK OF NATIONAL CERAMIC LABORATORIES - ITALIAN MEMBER



CENTRO CERAWICO - BOLOGNA

Test Report N° 483703 Date 09/04/03 Page 2 of 3

DESCRIPTION OF THE SAMPLE:
Sheets 32,8 x 32,8 cm of glass mosaic 2,0 x 2,0 x 0.3
cm, marked "KARMA".

MANUFACTURER: TREND GROUP S.p.A.
SAMPLING DETAILS:
-Where: 0 e
-Date: 0 e
- By whom: CUSTOMER
- How (methods):  —-----—-

DATE OF RECEIVAL IN LABORATORY: 19/02/03

TEST PERFORMED:

Date of Date of
starting ending

ISO 10545 - 12 Determination of frost resistance 106/03/03] [27/03/08]




CENTRO CERAMICO - BOLOGNA

Test Report N° 483/03 Date 09/04/03 Page 3 of 3

I1ISO 10545 - 12 - Determination of frost resistance.

Number of specimens in the test sample: 80
Water content before the freeze-thaw test: 0,4
Water content after the freeze-thaw test: 0,4

Description of defects before the test:

Damages on the proper surface and the edges of specimens after the freeze-
thaw test:

L : |

Number of damaged specimen after 100 cycles from -5° C 1o +5° C: 0







CENTRO
CERAMICO

CENTRO DI RICERCA E SPERIMENTAZIONE
PER LINDUSTRIA GERAMICA
SEDE

Via Martelii, 26 - 40138 Bologna
Tel. (051} 534015 - Fax. (051} 530085

CERTI.CER.
LABORATORIO DI ZONA
Via Don Minzoni, 61 {Quartiere Ancora)
41049 Sassuolo
Tel. & Fax. {0536) 802154

Part. IVA 0094778-0375

Bologna,  09/04/03

Spett.le

TREND GROUP S.p.A.
V.le dell'Industria, 42
36100 VICENZA

TEST LABORATORY
TEST REPORT N° 482/03

concerning mosaic

(translation of test report Nr. 476/03 of 09/04/03)

o TREND GROUP S.p.A.
Richiesto da: V.le dell'Industria,
36100 VICENZA

42

In data: 17/02/03

"KARMA" .

Per il prodotto contrassegnato:

The results reporied relate only to the samples tested.
No responsibility is taken for the accuracy of the sampling unless it is done under

our own supervision.

The reproduction of this test report is only authorized in the form of a complete
Qur written approval is necessary for any partial

photographic facsimile.

reproduction.

This test report consists of 3 pages this cover included.

ConsorZio univarsitario per |8 gestione del
wentro di rcarca & sperfimentazions per
Finglustria caramica-

D.P.H, 10-4-1978 n. 806

[G.U. 20-12-1978 . 353)

Laboratono eutorizzale ad elfattuare il
sarvizlo ot rilevaments dallinguinaments
alrmosterico.

Decrelo MINISTERD SANITA 10-8-1974
1G L) 14-8-1974 0. 240}

Lahoraloric iscritto nell'albe dei vLahorator Eslemi Pubtlic
& Privati Altamente Qualificatin.

Deacreio MINISTERG RICERCA SCIENTIFICA 6-6-1983
{GU B6-7-1983n. 183

Mambrg ASTM

American Society for
Tesling and Materials.

CERLABS EUROPEAN NETWORK OF NATIONAL CERAMIC LABORATORIES - ITALIAN MEMBER




CENTRO CERAMICO - BOLOGNA

Test Report N° 482/03 Date 09/04,/03 Page 2 of 3

DESCRIPTION OF THE SAMPLE:
Sheets 32,8 x 32,8 cm of glass mesaic 2,0 x 2,0 x 0,3
cem, marked "KARMA".

MANUFACTURER: TREND GROUP S.p.A.

SAMPLING DETAILS:
~-Where: =00 z—ee——ee-
-Dates =00 @ e
- By whom: CUSTOMER
- How (methods):  --——-—~-

DATE OF RECEIVAL IN LABORATORY: 19/02/03

TEST PERFORMED:

Data inizio Datza fine

[x) 1ISO 10545 - 13 Determination of chemical resistance - [17/08/03] |24/03/03]
§8 Glazed tiles




CENTRO CERAMICO - BOLOGNA

Test Report N° 482/03 Date 09/04/03 Page J of 3
1ISO 10545 - 13 § 8 - Determination of chemical resistance -
Glazed tiles
RESISTANCE CLASS OF TEST SPECIMENS
Test solution used

1 2 3 4 5
Household Chemicals:
Armmonium Chloride 100 g/l A A A A A
Swimming pool salts:
Sodium hypochiorite 20 mg/) A A A A A
Acids:
Hydrochloric acid 3 % V/V LA LA LA LA LA
Citric acid 100 g/ LA LA LA LA LA
Alkali:
Potassium Hydroxide 30 g/i LA LA LA LA LA
Acids:
Hydrochloric acid 18 % V/V HA HA HA HA HA
Lactic acid 5 % VIV HA HA HA HA HA
Alkali:
Potassium Hydroxide 100 g/l HA HA HA HA HA

Pencil test and/or reflection test are applicable: YES

CLASSIFICATION

L = Low concentration chemicals

H = High concentration chemicals

Pencil test and/or reflection test are applicable:

Class A no visible effect
Class B definitive change in appearance -
Class C partial or complete logs of the surface




